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SAMPLE IDENTIFICATION:

DATE DESPATCHED:

PROPERTY REQUIREMENTS OF AS 3972 RESULT

SO3  (TM 10.01.07) Maximum 3.5 % 2.2 %

Cl  (AS 2350.2) Maximum 0.10 % < 0.01 %

OTHER REPORTABLE PROPERTIES

CHEMICAL PHYSICAL

Fineness Index (AS 2350.8) 365 m
2
/kg

REMARKS

Sampling not carried out by laboratory.  Samples tested as received.

This cement is a Type GB cement with nominally 35% slag.
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